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Test Requirement: Chemical Analysis
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Date of Receipt: 2018-10-18
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Date of Test Completion:

A G LA LIRE TR ELR.

Test report without the seal mark of the testing center is invalid
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Test report is only responsible for the testing sample
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Any questions on test report should be put forward in time by client. (Note: The testing samples are kept for one month for retest. )
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Test report should not be partly copied without approval of the testing center.(Complete copy is an exception.)
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Huhl:/ Address: 1-#EiT1¥FE% 99 S/ No.99Handan Road Shanghai  UE4%/p.C.: 200437
FA1f/Tel: 021-65531122  {#H/Fax:021-55541233 E-mail:sct@sct.org.cn  Web: www.sct.org.cn
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Sample Name 10#%9 90 MR& Samplé Number EIC 90 |}
B 5 3% PEHLS

Type&Specification 73X125%6 Heat&Lot No /
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Manufacturer
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Sample Description %

{24447 Chemical Analysis

MiR/KIE Ref Standard:

GB/T 20123-2006; GB/T 4336-2016

Hiyk/ Address: i THHFEREE 99 €/ No.99Handan Road Shanghai

%/ Tel: 021-65531122

*End of report*
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Test Item B (C) RE(SD) | EE(Mn) | #(Cr) | 4R(ND) | #A(Cu) /
¢ P
Result, % 0.099 0.18 0.41 0.036 0.010 0.010
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Note
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